
NOTE: This kit was not designed 
to fit vehicles with a body lift.

       Description		 Qty.    Part #	        Description		 Qty.    Part #	        Description		 Qty.    Part #	

A HOSE CLAMP #48 2 08601

B HOSE; HUMP 3"ID X 2.5"L 1 087121

C INTAKE TUBE 1 25825C

D FITTING; VENT, 1/4"NPT, STRT 1 08911-1

E VENT; STRT, 1/8 HOSE, 1/4 NPT 1 08052

F BOLT; M4 - 0.7 8MM, A/H CAP 2 07733

G EDGE TRIM (11") 1 102468

H HEAT SHIELD 1 073292

I NUT; M6, HEX, SERRATED 3 444.460.04

J PLATE; AEM LOGO, CLEAR 1 8-211

K SPACER; ALUM CLEAR BADGE 1 7-364

L LID 1 073295

M WASHER; 6MM FLAT, SS 5 08269

N WASHER, M6 SPLIT LOCK ZINC 3 1-3025

O BOLT; M6 X 1.00 X 16MM, SS 5 07730

P NUT; M5 - 0.8, NYLOCK, SS 1 07507

Q WASHER; 5MM FLAT, SS 2 08212

R BRACKET; "STRT",STL, TB/PC 1 083166

S BOLT; M5 - 0.8 X 12MM B/H, SS 1 07734

T CAP; RUBBER 5/16"OD X 5/3” 3 08282

U HOSE; 1/8" SAE J30R7 2 KITHOSE48

V 1/2” BNDHOSE CLAMP, 2.90” 1 9452

W FILTER 1 21-203DK

X BOLT; M6-1.0 X 12, HEX 2 1-2110

Y STUD; M6-1.00 M/M, RUBBER 1 07027

Z EDGE TRIM (26") 1 102488

PARTS LIST:

A

A
B

C

D E

F P

O

Q

Q
R

S
T

U

V
W

G

Z

H
I

I
X Y

J

K

L

M
MM

M
N

N

O
O

O
N




